8 5 y 3
o N DESCRIPTION S1ZE MATER AL NOTESS ON'TY
| BEAM PI1VOT BRG. BASE BRASS 2
2 BEAM ASSY. |
3 SIDE FRAME AL 2
= 1 CYLINDER ASSY. |
5 GRD. LINK MT. BLK. C.R.S. 2
6 GROUNDING L INK BSHG. BRASS 2
= ™ 7 CRANK BEARING (BASE) BRASS 2
©© ©© _ |/v O 8 CRANKSHAFT ASSY. |
7 e U g CK. BRG. CAP BRASS 2
i 0 HEX NUT (SM. PATT.) |#2-56 STK. 33
N X STUD #2-56 X 1/2" L6, STK. 21
A== 2 CONN. ROD ASSY. |
_ _ =S S 3 BEAM BRG. CAP BRASS 2
© (©)0 ol (o)
OOMOC, - S 1 STUD #2-56 X 3/8" LG, STK. 8
’EII_W} — E #2-56 HH SCREW #2-56 X 3/16" LG.  |STK. 2
Lt 6 §2-56 HH SCREW 82-56 X 5/16" LG.  |STK. 2
7 ECCENTRIC BRASS |
E FCC. ARM ASSY. |
9 #2-56 HH SCREW #2-56 X 1/4" 16, STK. |
20 GROUNDING L I NK C.R.S. 2
2] FLYWHEEL C.R.S. |
22 FRAME SPREADER BAR DRILL ROD 1
23 SET SCREW #2-56 X 1/8" 6. STK. |
21 FLAT WASHER #2 S.S. 2
25 #2-56 HH SCREW #2-56 X 3/8" LG. STK. 2
[T [T [T1 [T1
I == b= fBH HP
=
[IE L E]I] [IE 311
ﬂ[[j[vjjzﬂﬁ D3 = T HH S
s 3n s l 3n
|
1-5/8 oy ae il L
= e
e i _ El: [
{1 || | 1 1] PR |
[T1 [T1 | |
| . : .
0
d°l
Ep l
1 g N B
6-1/4
- -3/8 —= GENERAL TOLERANCES UNLESS NOTED
XXX XX ANGLES GERRY 'S BEAM ENGINE
0.001 0001 0.50
DRAWN DATE
J. McCLELLAND  [3-15-2020  [CUSTOMER:
DRAWN FROM "OLDBOATGUYS_ENG INE_PLAN.PDF" CHECKED DATE CUSTOMER P/N:
SIZE | DRAWING NAME
REV. DATE DESCRIPTION APPROVED DATE 3
0
SCALE 1,500 SCALE DWG. NO.:  [sWe [| [oF
8 6 5 4 3 2 |




	Sheet 1
	Views
	new_view_5
	new_view_1
	right_2
	top_3
	left_4
	right_6
	bottom_7



